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PS250 Part Guide

RIGHT CASE, ST250

WIRE COVER, REAR HANDLE, ST250

SCREW, FLAT HEAD CAP, M3 X 6MM

TERMINAL BLOCK, HT_ST

SWITCH, TRIGGER

TRIGGER INTERLOCK, ST250

TRIGGER, ST250

BATTERY EJECT SPRING, CS250

LATCH, BATTERY

SPRING, BATTERY LATCH

SCREW, K40 X 16, BH, TORX

REAR HANDLE COVER, TOP

LEFT CASE, ST250

LABEL BLACK OREGON 71.36MM X 23.3MM

LABEL, 40V MAX

MOTOR HOUSING, REAR, PS250

MOTOR, PMDC 1000 SERIES

PINION, MOTOR, YAT, PS250

MOTOR ADAPTOR, 1000-SERIES, PS250

SCREW, FLAT HEAD CAP, M5 X 20MM

HOUSING, GEARBOX, PS250

RING GEAR, GEARBOX, YAT, PS250

BEARING, 688Z, BORE 8MM

CARRIER, GEARBOX, PS250

PIN, CARRIER, GEARBOX, PS250

BEARING SPACER, GEARBOX, PS250

BEARING SPRING, GEARBOX, PS250

SNAP RING, GEARBOX, PS250

NEEDLE BEARING, K 4 X 7 X 7 TN

PLANET GEAR, GEARBOX, YAT, PS250

GEAR PLATE, GEARBOX, PS250

SCREW, SOCKET HEAD CAP, M3 X 25MM

MOTOR HOUSING, MID, PS250

MOTOR HOUSING, FRONT, PS250

SCREW, SOCKET HEAD CAP, M4 X 80MM

CAP, HOUSING, MOTOR, PS250

SCREW, SOCKET HEAD CAP, M5  X 55MM

BUSHING, K40 SCREW

POLE TELESCOPE, OUTER, PS250

1

1

7

1

1

1

1

1

1

2

7

1

1

3

1

1

1

1

1

2

1

1

2

1

3

1

1

1

3

3

1

4

1

1

4

1

2

3

1

560473

560478

565495

560087

560490

560477

560476

549528

559982

559983

565496

560482

560474

N/A

N/A

565460

565407

565508

565461

565465

565450

565506

565445

565447

565453

565439

565455

565446

565452

565507

565456

565512

565459

565458

565464

565492

565493

565503

565420

AVAILABLE

ORDER FASTENER KIT 576414

ORDER FASTENER KIT 576414

ORDER FASTENER KIT 576414

AVAILABLE

ORDER FASTENER KIT 576414

ORDER FASTENER KIT 576414

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER FASTENER KIT 576414

ORDER  REAR HANDLE KIT, 564787 (570862 EU) 

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  POLE ASSEMBLY KIT, 564784

ORDER MOTOR KIT 574450

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

1

2

3

4

5

6

7

8

9

10

11

12

13

15

16

17

14

38

39

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

36

35

37

NameNO. QuantityKit Part Number

E-CLIP, OUTPUT SHAFT, CS250

BAR, CHAINSAW, OREGON, 8 INCH

BLADE COVER, 8 INCH

SCREW, PAN HEAD TORX, M5 X 10

BAR, STUD

OIL, TANK, PS250

SCREW, BUTTON HEAD TORX, M5 X 12

SCREW, SOCKET HEAD, M5 X 25MM

LOCK NUT, NYLON INSERT, M5

RETAINER, TENSIONER, PS250

CHIP DEFLECTOR, PS250

OIL CAP, DUCK BILL VALVE

OIL CAP, SEAL

OIL CAP, TEATHER

POLE CLAMP, HEAD, PS250

COUPLING, SHAFT, INSIDE, PS250

COUPLING, SHAFT, INSIDE, PS250

SNAP RING, WRAP CLUTCH, PS250

SPRING, WRAP CLUTCH, YAT, P S250

LOCK NUT, NYLON INSERT, M4

RETAINER, COVER, TUBE COLLET, PS250

RIGHT ANGLE HOUSING, TOP, PS250

HANDLE BUSHING LOCK

HEAD BUSHING LOCK

TUBE, INPUT, OIL, PS250

BUMPER, BATTERY RELEASE .25mm, PS250

CAP, MOTOR SHAFT, PS250

SCREW, K40 X 30, BH, T20 TORX

RETAINING CLIP, WRAP CLUTCH, PS250

GEAR, BEVEL, 15 TOOTH, PS250

CAP, OIL, PS250

WASHER, 5.2MM X 13M X 1.5MM THICK, PS250

WASHER, M5 X 12MM OD X 1.2MM THICK

SLEEVE, VIBRATION DAMPENER, PS250

OIL FILTER CASE, PS250

FOAM, OIL FILTER, CS250

SEAL, SIDE COVER, PS250

SEAL, BAR PAD, PS250

RING, RETAINING, SHAFT, PS250

1

1

1

5

1

1

7

2

2

1

1

1

1

1

2

1

1

1

1

4

1

1

2

2

1

1

1

3

1

1

2

2

3

1

1

1

1

1

1

551303

084MLEA041

084MLEA041

565463

549523

565472

565497

565522

565499

566909

565468

565515

565516

565514

565418

566905

566906

566904

566903

565462

565491

565413

567261

567260

565498

565510

570576

565523

567270

565481

570619

567318

567296

570795

571024

558725

565410

565408

571588

ORDER  TANK KIT 564785

ORDER BLADE COVER KIT 564845

AVAILABLE

AVAILABLE

ORDER  CUTTING HEAD KIT, 564786

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  CHIP FLAP  KIT, 564783

ORDER  SPROCKET KIT, 571043

ORDER  TANK KIT 564785

ORDER  TANK KIT 564785

ORDER  TANK KIT 564785

ORDER FASTENER KIT 576414

ORDER FASTENER KIT 576414

ORDER FASTENER KIT 576414

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER FASTENER KIT 576414

ORDER  KIT 564785

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  REAR HANDLE KIT, 564787 (570862 EU)

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  SIDE COVER  KIT, 564782

ORDER  TANK KIT 564785

ORDER  TANK KIT 564785

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  TENSIONER KIT 564788

NameNO. QuantityKit Part Number

105

106

107

108

109
110

111

112

113

114

115

116

117

118

119

120

121

122

123

124

CHAIN, PS250 190PX034G for NA, 90PX034E for EU125

93

94

95

96

97

98

99

80

79

88

89

91

90

92

100

101

102

103

104

TUBE COLLET, INNER, PS250

TUBE COLLET, OUTER, PS250

COVER, TUBE, COLLET, PS250

POLE TELESCOPE, INNER, PS250

SHAFT BUSHING INSERT, LARGE, PS250

SHAFT BUSHING OVERMOLD, LARGE, PS250

SHAFT BUSHING INSERT, SUPPORT, PS250

SHAFT BUSHING OVERMOLD, SUPPORT, PS250

SHAFT BUSHING INSERT, SMALL, PS250

SHAFT BUSHING OVERMOLD, SMALL, PS250

TELESCOPING DRIVESHAFT, OUTSIDE, PS250

TELESCOPING DRIVESHAFT, INSIDE, PS250

COUPLING, SHAFT, OUTSIDE, PS250

DAMPER, VIBRATION, SHAFT, PS250

STOP SLEEVE, POLE END, PS250

PIN, TUBE COLLET, PS250

BAR PAD, PS250

HOUSING, RIGHT ANGLE, BOTTOM, PS250

STOPPER, BEARING, PS250

SIDE COVER, PS250

CLAMP KNOB BUSHING, CS250

CLAMP KNOB, PS250

RING CLIP, CS250

OIL PUMP BODY, PS250

OIL PUMP SHAFT SLEEVE, CS250

CAM SHAFT, OIL PUMP, RED

GEAR, OIL PUMP, 9.5MM

OIL PUMP HOOD, PS250

SCREW, TENSIONER, PS250

ELBOW, OIL OUTPUT, PS250

TUBE, OIL, PS250

PIN, TENSIONER, PS250

INPUT SHAFT, MITER, PS250

GEAR, MITER, 19 TOOTH, PS250

BEARING, 6900Z,10MM BORE

BEARING, 698Z, BORE 8MM

OUTPUT SHAFT, MITER, PS250

WASHER, SPROCKET, PS250

SPROCKET, 7 TOOTH, 3/8 PITCH

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

2

2

1

2

1

565427

565428

565417

565421

565432

565435

565434

565437

565433

565436

565441

565440

565438

565511

565519

565521

565414

565412

565494

565411

AVAILABLE

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  POLE ASSEMBLY KIT, 564784

ORDER  SIDE COVER  KIT, 564782

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

549571

565422

551322

565486

549552

565489

565487

565488

565470

565471

565416

565469

565467

565480

565443

560044

565466

565415

565479

ORDER  SIDE COVER  KIT, 564782

ORDER  SIDE COVER  KIT, 564782

ORDER  PUMP ASSY KIT 565419

ORDER  CUTTING HEAD KIT, 564786

ORDER  SPROCKET KIT, 571043

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  SPROCKET KIT, 571043

ORDER  PUMP ASSY KIT 565419

ORDER  TENSIONER KIT 564788

ORDER  PUMP ASSY KIT 565419

ORDER  PUMP ASSY KIT 565419

ORDER  PUMP ASSY KIT 565419

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  CUTTING HEAD KIT, 564786

ORDER  TENSIONER KIT 564788

NameNO. QuantityKit Part Number

40

41

42

43

44

45

46

47

48

50

51

52

53

54

55

56

57

58

59

49

73

74

75

76

77

78

66

67

68

69

71

70

72

65

64

63

62

61

60

PS250 Pole Saw


